

Table 6. Dosing Recommendations in Patients Receiving Chronic Hemodialysis

Drug	Recommended dose*
Isoniazid	5-10mg/kg/day daily (max 300 mg/day) or 900 mg three times/week
Rifampin	600 mg/day or three times/week (max 600 mg/day)
Pyrazinamide	25-35 mg/kg/day three times/week
Ethambutol**	15-25 mg/kg/day three times/week
Levofloxacin	750-1000 mg/day three times/week
Cycloserine**	250-500 mg three times/week
Ethionamide	250-500 mg qd
PAS	4 gm b.i.d
Clofazimine	100-200 mg qd
Streptomycin**	12-15 mg/kg/dose two-three times/week
Capreomycin**	12-15 mg/kg/dose two-three times/week
Kanamycin**	12-15 mg/kg/dose two-three times/week
Amikacin**	12-15 mg/kg/dose two-three times/week

*The medications may be given after dialysis

** Monitor serum drug concentrations to avoid drug toxicity.